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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D0206-01B

LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

Spectrum
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Ref Level 30.00 dem__ Offset 11.00 d& Mode Sweep Ref Level 30.00 dem__ Offset 11.00 d& Mode Swesp
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CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 24.82 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 24.93 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequen |_Powerabs | PowerRel | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78696739 MHz 2,12 dBm 66,93 dB 3193 08 ~12.500 MHz “5.000 MRz | 100.000 kHz 78305435 MHz 1.87 oBm ~66.79 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -16.90 dBm 4172 dB -16.72 dB 5,000 MHZ -2.500 MHz | 100.000 kHz 78867029 MHz 44.58 dBm -69.51 dB X
2,500 MHz 5.000MHz | 100.000kHz  757.32371 MHz -45.48 dem -70,30 d& -43.30 dB 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -17.33 dBm -42.31d8 -17.31dB
5.000 MHz 12.500 MHz | _100.000 kHz B802.98188 MHz -43.94 dBm -68.76 d 33.76 dB 5.000 MHz 12.500 MHz | 100.000 kHz 799 46739 MHz -42.49 dBm -67.42 dB 2.42 dB

Middle Channel / Full RB

Ref Level 30.00 d8m__ Offset 11.00 d& Mode Swesp

@ 1Rm Max
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CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 24.58 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  alimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78787319 MHz ~35.53 oBm ~60.12 dE 251208
-5.000 MHz -2.500 MHz | 100.000 kHz 790.44565 MHz -18.54 dBm -43.13 dB -18.13 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -18.51 dBm 44,03 dB -19.09 &
5.000 MHz 12.500 MHz | _100.000 kHz 798.12681 MHz -36.72 dBm -61.31 dB -26.31 d8
- —_—
L )i J Wnmannn) we

TEL: Page Number 1 A10-20 of 29

FAX:

886-3-327-0868
886-3-327-0855



‘e%

ssamonias. FCC RADIO TEST REPORT Report No. : FG2D0206-01B

LTE Band 14 / 5MHz / 16QAM

Middle Channel / 1RB

Spectrum
Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
Limit qheck PARS Limit qheck PARS
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CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.37 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 24,22 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  Alimit Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78703986 MHz 2,01 d8m 66,37 dB 3137 d8 ~12.500 MHz “5.000 MRz | 100.000 kHz 78305435 MHz ~42.55 OBm ~66.77 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -16.48 dBm -40.85 dB -15.85 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 789.79348 MHz -36.30 dBm -60.52 dB
2,500 MHz 5.000MHz | 100.000kHz  757.32371 MHz -45.53 dem -70.30 d& -45.30 dB 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -16.33 dBm -41.10 dB -16.10 dB
5.000 MHz 12.500 MHz | _100.000 kHz B02.94565 MHz ~44.70 dBm -69.06 d8 4.06 dB 5.000 MHz 12.500 MHz | _100.000 kHz 798.96014 MHz -43.04 dBm -67.25 dB 2.25 dB

Middle Channel / Full RB

Ref Level 30.00 d8m__ Offset 11.00 d& Mode Swesp
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CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 23.53 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78730942 MHz ~36.27 0Bm ~60.00 dE ~25.00 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 790.15580 MHz -19.54 dBm -43.07 dB -18.07 d&
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -15.36 dBm -43.33 dB -18.39dB
5.000 MHz 12.500 MHz | _100.000 kHz 798.01812 MHz -37.38 dBm -60.91 dB -2551d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 14 / 5MHz / 64QAM

Middle Channel / 1RB

(=]

Spectrum

Offset 11.00 d&

Mode Sweep

Ref Level 30.00 dem__ Offset 11
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CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.28 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 23.17 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequen |_Powerabs | PowerRel | ALimit Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78696739 MHz 3,37 dBm 66,65 dB ~31.65 B ~12.500 MHz “5.000 MRz | 100.000 kHz 78305435 MHz ~43.21 0Bm ~66.38 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 18,20 dBm 41,48 dB -16.48 dB -5.000 MHz -2.500 MHz | 100.000 kHz 789.53986 MHz 41.75 dBm
2,500 MHz 5.000MHz | 100.000kHz  757.32371 MHz -46,37 dem -63 .66 dB -44.66 dB 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -18.53 dBm
5.000 MHz 12.500 MHz | _100.000 kHz 788.52536 MHz -45.13 dBm -68 41 di 33.41 dB 5.000 MHz 12.500 MHz | _100.000 kHz 798.96014 MHz -43.06 dBm
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Ref Level 30.00 dém

Offset 11.00 d& Mode Swesp
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CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.55 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz ~5.000 MRz | 100.000 kHz 78787319 MHz ~38.01 Bm ~60.56 dE 25,56 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 20.95 dBm -43.50 dB -18.50 d&
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -22,00 dBm 4454 dB -19.54 db
5.000 MHz 12.500 MHz | 100.000 kHz 798.09058 MHz -38.96 dBm -6151 dB -26.51 dB
L )i J Wy W8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 14 / 5MHz / 256QAM

Middle Channel / 1RB

(=]

Spectrum

Ref Level 30.00 d2m

Offset 11.00 d&

Mode Sweep

Ref Level 30.00 d2m
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CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.29 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 20.08 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequen |_Powerabs | PowerRel | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78696739 MHz 287 dBm 65,26 dB ~30.26 & ~12.500 MHz “5.000 MRz | 100.000 kHz 78301812 MHz ~45.50 oBm ~65.58 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 21,31 dBm -41.60 dB -16.60 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 789.72101 MHz -36.64 dBm -56.72 dB
2,500 MHz 5.000MHz | 100.000kHz  757.32371 MHz -47 64 dém -67.93 dB 4283 dB 2,500 MHz 5.000MHz | 100.000kHz 79553435 MHz -13.73 dBm -33.87 dB
5.000 MHz 12.500 MHz | _100.000 kHz 788.52536 MHz -47.15 dBm 67 44 dB 2.44 dB 5.000 MHz 12.500 MHz | _100.000 kHz 798.99638 MHz -46.35 dBm -66.43 dB

Middle Channel / Full RB

Offset 11.00 d& Mode Swesp

Limit qheck PARS
20 dBi20d
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CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power  20.50 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  Alimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 787 38188 MHz ~40.00 dBm ~60.29 dE 2543 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 23.83 dBm -44.32 dB -19.32 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -22.33 dBm -43.42 dB 1542 dB
5.000 MHz 12.500 MHz | 100.000 kHz 798.01812 MHz -41.72 dBm - -27.21 dB
L JL J
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gaa FCC RADIO TEST REPORT Report No. : FG2D0206-01B

LTE Band 14 / 5MHz / QPSK

Highest Channel / 1RB

Spectrum
Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
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CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 24.65 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.71 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aAlimit Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |
~12.500 MHz ~5.000 MRz | 100.000 kHz | 789,53986 MHz 2,10 dBm 66,75 dB 317508 ~12.500 MHz “5.000 MRz | 100.000 kHz 78551812 MHz ~41.08 dBm ~65.79 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz -16.36 dBm 41,01 d8 -16.01 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 79117029 MHz 44,24 dBm -68.95 dB
2,500 MHz 5.000MHz | 100.000kHz  759.79343 MHz -45.58 dem -70.63 dB 4563 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -17.17 dBm 41,33 dB -16.53 dB
5.000 MHz 12.500 MHz | _100.000 kHz B05.44565 MHz 4404 dBm -68 .69 dB 33.69 dB 5.000 MHz 12.500 MHz | _100.000 kHz BO1 46014 MHz -42.65 dBm -67.36 dB 2.36 dB
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Highest Channel / Full RB
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CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 24.56 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79037319 MHz ~35.28 oBm 53,83 dE 2453 dB
-5.000 MHz -2.500 MHz | 100.000 kHz | 792,98188 MHz -17.76 dBm -42.31 d8 -17.31 d8
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -15.44 dBm 44,00 dB -19.00 d
5.000 MHz 12.500 MHz | 100.000 kHz B00.62681 MHz -35.54 dBm -60.09 dB -25.09 d&
L )i J Wnmannn) we
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D0206-01B

LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

Spectrum

(=]

Ref Level 30.00 dem__ Offset 11.00 d&

Offset 11.00 d& Mode Sweep Mode Sweep

Limit qheck PARS Limit qheck PARS
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CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 24.25 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.18 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Range Up RBW Frequency Power Abs | PowerRel | Alimit Range Low | Rangeup | RBW | Frequency |_powerRel |  aLimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78946739 MHz 42,82 a8/ ~67.07 dB ~32.07 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 78551812 MHz ~65.94 dE 30,94 0B
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz -16,62 dBm -40.87 d8 -15.87 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 791,20652 MHz -68.58 dB -43.58 dB
2,500 MHz 5.000MHz | 100.000kHz  759.82371 MHz -46,40 d2m -70.65 d& -45.65 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -41.66 dB -16.66 dB
5.000 MHz 12.500 MHz | _100.000 kHz B805.48188 MHz 4437 dBm -68 62 di 33.62 dB 5.000 MHz 12.500 MHz | _100.000 kHz BO1 46014 MHz -67.32 dB 2.32 dB
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Highest Channel / Full RB

Ref Level 30.00 d8m__ Offset 11.00 d& Mode Swesp
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Spectrum Emission Mask Standard: None
T Power 23.52 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 790 48188 MHz ~36.02 Bm 53,61 dE 246148
-5.000 MHz -2.500 MHz | 100.000 kHz 792,98188 MHz -19.97 dBm -43.49 dB -18.45 d8
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -21.14 dBm 44,66 dB -19.66 db
5.000 MHz 12.500 MHz | 100.000 kHz BO0 51812 MHz -35.82 dBm -59.34 dB -24.34 dB
Wnmannn) we
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LTE Band 14 / 5MHz / 64QAM

Highest Channel / 1RB

Spectrum
Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
Limit qheck PARS Limit qheck PARS
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CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.39 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.32 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aAlimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78946739 MHz 3,33 dBm 66,72 dB 317208 ~12.500 MHz “5.000 MRz | 100.000 kHz 78551812 MHz ~42.21 0Bm ~65.73 dB
5,000 MHZ 500 MHz | 100.000 kHz 792.99188 MHz -17.70 dBm -41.09 dB -16.09 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 791.17029 MHz -45.05 dBm -68.37 dB E
2,500 MHz 5.000MHz | 100.000kHz  759.14130 MHz -47.05 dem 70,44 dB 4544 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -18.10 dBm 42,42 dB -17.42dB
5.000 MHz 12.500 MHz | _100.000 kHz B805.48188 MHz 4524 dBm -68.63 dB 33.63 dB 5.000 MHz 12.500 MHz | _100.000 kHz BO1 46014 MHz ~44.10 dBm -67.42 dB 2.42 dB
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Spectrum Emission Mask Standard: None
T Power 22,49 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79026449 MHz ~38.22 0Bm ~60.93 dE ~25.93 dB
-5.000 MHz -2.500 MHz | 100.000 kHz | 792,98188 MHz -20.68 dBm -43.17 dB -18.17 da
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -21.14 dBm -43.63 dB 1863 dB
5.000 MHz 12.500 MHz | _100.000 kHz B00.55058 MHz -38.58 dBm -61.07 dB -26.07 d8
— —_—
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D0206-01B

LTE Band 14 / 5MHz / 256QAM

Highest Channel / 1RB

(=]

Ref Level 30.00 d2m

Offset 11.00 d&

Mode Sweep

Spectrum

Ref Level 30.00 d2m

Offset 11.00 d&

Mode Sweep

Limit qheck PARS Limit qheck PARS
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CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tk Power 20.04 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 20.13 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequen |__Power abs | PowerRel | aLi Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz ~5.000 MRz | 100.000 kHz | 789,53986 MHz 5,28 dBm 65,52 dB ~30.52 B ~12.500 MHz “5.000 MRz | 100.000 kHz 785 55435 MHz ~44.10 0Bm
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz 22,83 dBm -42.87 dB -17.87 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 792,83696 MHz -47.20 dBm
2,500 MHz 5.000MHz | 100.000kHz  759.82371 MHz -43.50 dem -63,55 d& 4355 d8 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -22.58 dBm
5.000 MHz 12.500 MHz | _100.000 kHz B801.06159 MHz 47 43 dBm 67 47 dB 2.47 dB 5.000 MHz 12.500 MHz | _100.000 kHz BO1 46014 MHz -46.24 dBm
L JL J L JL J

Highest Channel / Full RB

Ref Level 30.00 dém
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Mode Sweep

@ 1Rm Max
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CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20,40 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79037319 MHz ~40.71 dBm ~61.12 dE 26,12 d6
-5.000 MHz -2.500 MHz | 100.000 kHz | 792,98188 MHz 22,76 dBm -43.16 dB -18.16 d&
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -23.50 dBm 44,00 dB -19.00 d
5.000 MHz 12.500 MHz | 100.000 kHz BO0 55435 MHz -42.19 dBm -27 .50 dB
L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dBm Offset 11.00 dB

Mode Sweep

Spectrum

Ref Level 30.00 dBm

Offset 11.00 dB Mode Sweep

@ 1Rm Max [®1Rm Max
Limit ¢heck PABS Limit ¢heck PABS
20 EIEH”?UU 20 dE 209
10 dBm 10dB
0 dem 3 0 dem ”\
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S N -y A
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CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.20 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 23.13 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 782.96377 MHz -38.94 dBm -62.14 d& -28.14 dB -25.000 MHz -10,000 MHz | 100.000 kHz 78281884 MHz -39.51 dBm -62.63 d8 -27.63 dB
-10.000 MHz -5.000 MHz 100,000 kHz 737.96377 MHz -26.89 dBm -51.08 cB. 26,08 dB -10.000 MHz -5.000 MHz | 100.000 kHz 78796377 MHz -28,20 dBm -51.33 dB 26,33 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -27.74 dBm -51.54 db -26.94 dB 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -28.52 dBm -51.64 dB -26.64 db
10.000 MHz 25.000 MHz 100.000 kHz 803.03623 MHz -38.06 dBm -62.26 di -27.26 dB 10.000 MHz 25,000 MHz 100.000 kHz 803.03623 MHz -39.39 dBm -62.52 dB -27.52 dB
J [ CEERERE I J | EERRERE I ]
15:44: 06 15:47:4
Spectru u? Spectrum I:Iv?
Ref Level 30.00 dém _ Offset 11.00 dB Mode Sweep Ref Level 30.00 dém__ Offset 11.00 dB Mode Sweep
@ 1Rm Max [®1Rm Max
Limit ¢heck PABS Limit ¢heck PABS
20 EIEH”?UU 20 dE 209
10 dBm 10dB
0 dem — 0 dem mma
-10 dB } i -10 dBm “
-20 dBm | i -20 dBm i
-30 der -30 dBm 4
/
. ~ J
40 — ~ -40 dBm = e
e N ‘ o
-50 dem - — -50 dBm - ad
o " el e
dBm -50 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.10 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 20.02 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 78289130 MHz -40.99 dBm -62.00 d8 -28.00 dB -25.000 MHz -10,000 MHz | 100.000 kHz 78281884 MHz -42.70 dBm -62.72 d8 -27.72 db
-10.000 MHz -5.000 MHz 100,000 kHz 737.96377 MHz -29.04 dBm 51.14 cB. 26,14 dB -10.000 MHz -5.000 MHz | 100.000 kHz 78796377 MHz -31.18 dBm -51.20 d& 26,20 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -29.82 dBm -51.52 db -26.92 dB 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -32.16 dBm -52.16 dB -27.18 dB
10.000 MHz 25.000 MHz 100.000 kHz 803.10870 MHz -41.44 dBm -63.54 di -28.54 dB 10.000 MHz 25,000 MHz 100.000 kHz 803.10870 MHz -44.28 dBm -64.29 dB -29.29 dB
—
] (] [ )i )

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG2D0206-01B

Frequency Stability
Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0047
40 Normal Voltage 0.0061
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0105
0 Normal Voltage 0.0063
PASS
-10 Normal Voltage 0.0043
-20 Normal Voltage 0.0030
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0044
20 Normal Voltage 0.0000
20 Battery End Point 0.0030
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL: 886-3-327-0868 Page Number : A10-29 of 29

FAX: 886-3-327-0855




saranas. FCC RADIO TEST REPORT Report No. : FG2D0206-01B
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.01 5.77 6.06 6.43 PASS
TEL: 886-3-327-0868 Page Number : Al1-1 of 17

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 17 / 10MHz / QPSK

LTE Band 17 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum | 2

Ref Level 30.00 dém Offset 11,00 b

Ref Level 30.00 dém Offset 11,00 b

I art s0de AQr 25 @ RBW 10 MHz I art s0de AQr 25 @ RBW 10 MHz
@153 view @153 view
i - )\\-"g= -
a S 0 NI
\\
0.01 * -~ 0.01 - -~
N
X R \ R
1E- \ 1E- 3
1E-04- A < 1E-04- . %
\ 3 ]
\
. | . |
1E- T 1E-
lcF 710.0 mHz Mean Pwr + 20.00 dB lcF 710.0 mHz Mean Pyir + 20.00 dB.

‘Complementary Cumulative Distribution Function Samples: 130000

‘Complementary Cumulative Distribution Function Samples: 130000

Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2420 dbm 30,02 cbm 5.82 di .43 d8 4.17 db 5.01 db 5.45 db Trace 1 [ 2323 dém 30,00 cbm 6.77 da 3.10 d8 4.87 db 5.77 dB 6.20 da
L L ] [T IR L L ] [ I

LTE Band 17 / 10MHz / 64QAM

LTE Band 17 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém  Offset L1100 db Ref Level 30.00 cém  Offset L1100 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
S T
[recss” [
9 Sy o 9 & By o
001 a1 S 001 - e
5 <
< » <
1E 1E o
At L
i §
| \
1E-04- T T 1E-04- -
\ |
1E 1 1E \
lcF 710.0 mHz Mean Pwr + 20.00 dB lcF 710.0 mHz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2216 dbm 29,16 dbm 7.00 d 3.16 dB 5.10 db 6.06 db 6.55 db Trace 1 [ 20.07 dbm  £7.27 cbm 7.20 da 3.25 dB 5.30 db 6.43 da 6.93 da
L it ] W W L it ] W w8

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

26dB Bandwidth

Mode

LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 491 5.20 9.73 9.95 - - - -

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 5.18 5.16 | 10.15 | 10.01 - - - -

Page Number : Al1-3 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m = m i
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 18.80 dBm Mi[1] 16.38 dBm
2 708.72100 MHz - . 711.22900 MHz
- o~ nds e 26.00 dB 26.00 dB
_ { i il - . 1905000000 MHZ| 0 5.195000000 MH|
[ Q factor | 144.5 Q factor \ 136.9)
o 0 de: -
= = i
kE Y
10 d -10 di
s \ / =
S T e P
-s0 -s0
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 708.721 MHz 18.80 dBm ndB down 3,508 MHz ML 1 711.225 Mhz 16.38 dem ndB down 5195 MHz
TL 1 707.562 MHz -7.03 dém ndg 26.00 B T 1 707.413 MHz 64 dBm ndg 26,00 dB
T2 i 712.468 MHz -7.19 dém q factor 124.5 T2 i 712,607 MHz 57 dém q factor 136.9
L JU J - L JU J -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 19.21 dBm Mi[1] 17.86 dém
M1 706.7030 MHZ| M1 706.4040 MHz2|
20 o e = 2 20 X 2 d
P Ao nde 26.00 dB AX Y IpSeT SV 260048
104 Bwe 9.730000000 MHZ| 10 d Bw 9.950000000 MHZ|
i Q factor 72.6 1 Q factor | 71.0
] = 0 da
10 df J -10 df ~
N ." N, . /
‘v . -20 B A
] e - ~
-30 o
-40 dBm:
-50 -50
60 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 706.703 MHz 19.21 dém ndp down 9,73 MHz Ml i 706,404 MHz 17.86 dém ndp down 9,95 MHz
TL 1 705,165 MHz -7.37 dBm nd8 26,00 d8 1 1 705.025 MHz -8.21 dem nd8 26.00 d&
T2 i 714.885 MHz -6.72 dbm q factor 72.6 T2 i 714,875 MHz -8.05 dém q factor 71.0
L Il ) o

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum - um -
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.87 dBm mi1] 18.05 dBm
2 711.58800 MHz - M1 711.2790 MHz
- I ndB 26.00 dB A 26.00 dB
B i b s R T AR A WU 5.175000000 MHz| 104 r N ey 10.150000000 MHZ|
Q factor 1 1a7.5 ] Q factor 70.1
| 0 das —
N2 7
-10 df -
3 7 '\
N N
= e [ .
“n o M ]
-50 -50
60 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 711.588 MHz 15.67 dém ndp down 5,175 MHz Ml i F11.278 MHz 18.05 dém ndp down 10,15 MHz
T1 1 707.363 MHz -10.15 dam nds 26.00 d8 T1 1 704,985 MHz -7.35 dam nds 26.00 d&
T2 1 712.537 MHz -10.09 dBm q factor 137.5 T2 1 715.135 MHz -7.97 dBm q factor 70.1
L Il J -

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 17

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum

=

Ref Level 30.00 G&m

e
Offset 11.00 db @ RBW 100 khz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.21 dBm mi1] 15.54 dBm
711.35900 MHz 713.7960 MHz
2 ” 2
2 nds M1 6.00 dB =@ nds M 26.00 dB
10 d e — . Arpe B, o 5.155000000 MHZ| 10 d V™ Vel e - N Ay 10.010000000 MHz
! i Q factor "\ 138.0 : f Q factor 71.3
| J
0 de 0 de: -
J \ T/
10 dem 1 £2 10 dem 3
-20 dém - ! -20 dém -
n Mo Py VS
Moo S A e | ] E P S
b= A =3 e
40 dam -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 711.358 MHz 14.21 dbm ndB down 5155 MHz M1 1 713.796 MRz 15.54 dBm ndB down 10.01 MHz
TL 1 707.423 MHz -11,89 dém ndg 26,00 dB T1 1 704,525 MHz -10.34 dBm ndg 26.00 dB
T2 i 712.577 MHz -11.68 dém q factor 138.0 T2 i 714,835 MHz 10,40 dém q factor 71.3

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.52 4.48 9.03 9.03 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.55 4.50 9.07 9.07 - - - -
TEL: 886-3-327-0868 Page Number : A11-6 of 17

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG2D0206-01B

LTE Band 17

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
[ZETEN] 18.06 dBm Mi[1] 17.26 dBm
M1 711.06900 MHz 708.53100 MHz
20 20
R A +.51548 - PO PO +.475524476 MHz
10 df 10 o l
{ / |
o Y 0 de: -
\ |
10 d - 10 d 4
/ ' ™,
2 20 =
L Ay - - = 4
AV N —
VA \Way [t .
v/ -30 df
-40 dBm
-s0 -s0
60 d 60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 711.065 MHz 18.06 dBm ML 1 70B.531 MHz 17.26 dem
TL 1 707.74226 MHz 12.22 dBm Occ Bw 4.515484515 MHz T 1 707.75225 MHz 11.23 dBm Occ Bw 4.475524476 MHz
T2 i 712.25774 MHz 12.28 dém T2 i 712.22777 MHz 10.70 dém
L JU ] L JU ] -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 20.13 dBim) Mi[1] o 19.55 dBm
. 1 _ _  799.0220 bz - i * | 71801600z
fR R T QCE B, 3.030969031 MHZ f;ﬂ AN P PO S PN 3.030969031 MHZ
wd : 10d
/ ! ¥
o - 0 de: ~ -
S/ \ Y,
10 df 10 di
S 7
R 4
-0 dom: £ C -20 dBmo e <
s o - ——
-20 ¢ 30
40 dBmv -40 dBm:
50 -50
-60 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 708.022 MHz 20.13 dém [ 1 714.016 MRz 19.55 dem
T 1 705.4645 MHz 13.14 dBm 0cc Bw 9.030969031 MHz T 1 05,4645 MHZ 13.07 dem 0cc Bw 9.030969031 MHz
T2 1 714.4955 MHz 13.15 dBm T2 1 714.4955 MHz 12.14 dbm

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

m - im -
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.91 dBm mi1] 18.32 dBm
=0 : gec 1 A4 M = e ) 170979071 i
2 v SR 4545 MHZ| o At ICE B YA, ' 929 MHZ|
S P v . e AP AN
" s A Al atAA
wd A =t 10d
o - 0ds T
3\ I
10 df =10 di
\\‘ / ‘\
=0 v \, s —
PR DAL, S o
vl e
40 dBmv -40 dBm:
-50 -50
60 df 60 df
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 708.012 MHz 16.91 dém [ 1 710.588 Mz 18.32 dem
T 1 707.72228 MHz 7.84 darm oce Bw 4.545454545 MHZ T 1 05,4545 MHZ 13,02 dam oce Bw 9.070929071 MHz
T2 1 712.26773 MHz 8.61 dBm T2 1 714.5355 MHz 10.71 dBm
L JU ] L JU ] e

TEL: 886-3-327-0868 Page Number 1 A11-7 of 17
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG2D0206-01B

LTE Band 17

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum

i i
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.27 dBm Mi[1] 16.12 dBm
2 . 709.73000 MHz - 708.0220 MHz
T occ Bw +.495504496 MHz o occ B : 9.070979071 MHz
T ot o r A Aty A T L T P s B
10 df ﬁ - s s 10 d
| [ / |
0 de - 0 de: 7
/ \ | A
10 dam . - 10 dBm.
~ N
-20 dBm ; " -20 dém \"' kY
- A PR A
A TN e L
P AN A NLYES iBm -
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 703.73 MHz 14.27 dbm M1 1 708.022 MHz 16.12 dem
TL 1 707.74226 MHz 8.52 dbm Occ Bw 4.495504496 MHz T 1 705.4645 MHz 10.22 dBm Occ Bw 9.070929071 MHz
T2 i 712.23776 MHz .28 dém T2 i 714.5355 MHz 9.37 dém
L JU ] L L JU -

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 Al1-8 of 17




ssamonias. FCC RADIO TEST REPORT Report No. : FG2D0206-01B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

] ] m
ectrum Spectrum v
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':;P {-ﬂ} S
10 dBm 10dBm / I
od3 0 dém J! \&
-10 d8m -10 dBm g
SPURIOUS_LINE_ABS f }
-20 dem -20 dBm i u-
-30 dem -30 dem 3 | “\
hal A M[r \
-40 dam A A dB{‘NM ol w\,\f“'J"r - '
. A N, W N ‘/—sﬂm,; A M o \ \
E — S g o
P
.
-60 dBm 60 dBm — -
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs A Rangelow | Rangeup | RBW | Freguenc: | pPowerabs | ALimit
550.000 MAz 703,900 MHz 100,000 kHz 70379585 MRz -23.45 dBm -10.45 68 711,000 MF2 716,000 MAz 100,000 Kz TR T 53.04 o _ﬁwl
703.900 MHz 704.000 MHz 30.000 kHz 703.99955 MHz -19.53 dBm -6.53 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00065 MHz 5169 dBm 860dB
704.000 MHz 709.000 MHz 100.000 kHz 704.34216 MHz 23.91 dBm -6.09 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.13112 MHz -24.63 dBm -11.69 dB
Y
I J1 1 i
Date: 15.MAR.2023 20:09:33

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o
Spectru || spectrum v

Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 DABS Line SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbm
10 dBm { = : 10.AB R~ A,
oda | |‘ dBm |
|
-10 d8m ‘ H|[| 20 dem i
SFURIOUS. LTNE ABS \ ‘L
-20 dBm

-20 dBem q

-30 dBm

— L

-30 dBm

-40 dem — 40 dBm -
50 dBm S = 50 dBm T
0 dem
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -22.30 d&m -9.30 d& 711.000 MHz 716.000 MHz 100.000 kHz 713.74975 MHz 9.70 dém -20.30 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,98856 MHz -23.72 dém -10.72 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00005 MH= 2400 dBm 1100 dB
704.000 MHz 709,000 MHz 100,000 kHz 705,43107 MHz 9,16 dem -20.84 d& 716.100 MHz 725,000 MH2 100.000 kHz 716.11334 MHz 52,65 dBm “9.65 dB
.
)i il (| 2
TEL: 886-3-327-0868 Page Number 1 A11-9 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 11.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

: 15.MAR.2023 20:10:34

@1 AvgPwr (@1 AvgPwr
Limit #heck BAES | SPURIGECHHEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS_LINE_ABS PABS ‘ﬂ\ 20 dimE {A\I g
10 dBm F ‘ 10 dém [‘ \
0de - \ 0 dem T \
-10 dBm J i
LINE_ABS \ l( !
{ Y -20 dBm 1h
"f. i ‘ -30 dBm "F\ L
"LA i f -Q‘dﬁm A MN \
T o A H WL AR Ao ] -
50 dBm e
.60 dem 60 dém -
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.86528 MHz -24.53 dBm -11.53 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.69281 MHz 22.17 dém -7.83 dB
703.500 MHz 704,000 MHz 30.000 kHz 703,99635 MHz -21.50 dBm -8.50 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00105 MHz -22.37 dBm ~9.37 dp
704.000 MHz 709.000 MHz 100.000 kHz 704.34715 MHz 23.13 dBm -6.67 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -24.98 dBm -11.98 dB
Y
] j i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
20 dBm 20 dem:
10 dBm o] ‘ 10 dBF‘.v_ r i e,
\
0 db Ul dcem -
|
-10 dBm ‘ 10 dBm L
SPURIOUS_LINE_ABS lr L
-20 dem A‘ 20 dBm h\\
-30 dem ——— -30 dem e —
et e
40 dBm = 40 dem =
o]
50 dem—y e -50 dem
o
-60 dBm -60 dem ™~
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -23.51 dém -10.51 d& 711.000 MHz 716.000 MHz 100.000 kHz 712.76074 MHz 6.63 dBm -21W|
703.900 MHz 704,000 MHz 30.000 kHz 703.99765 MHz -23.95 dBm -10.85 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 01244 MHz 4.76 dBm 1176 de
704.000 MHz 709.000 MHz 100.000 kHz 704.81169 MHz 9.13 dBm -20.87 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -23.38 dBm -10.38 dB
T
I J1 £
Date:r 15.MAR.2023 20:12:36
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS I[F,‘ 20 ﬂB;':i‘p r\I S
10 dBm ‘[ !l 10 dém ’i \
ode ‘l L 0 dem i
-10 d&m T -10 dBm | \ﬁ
SPURIOUS INE_ABS L p.‘ 1
-20 dem ' 20 dBm Y
A4 A
-30 dem { ) | -30 dBm \r\f T
\ \
-40 dem L { -ft'\uam i /
Y
T, Fil - ¢
P P B o i el Mty W \ S St v A
50 dBm— “s0 dem =
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
590,000 MHz 703,900 MHz 100.000 kHz 70385140 MHz -25.25 dBm -12.25 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.60789 MHz 20.89 dBm -9.11 dB
703.900 MHz 704,000 MHz 30.000 kHz 703.99585 MHz -23.43 dBm -10.43 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 0004% MHe 25 13 dom 1013 d
704.000 MHz 709,000 MHz 100.000 kHz 70433217 MHz 21.59 dBm -8.41 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 18447 MHz -25.91 dBm -12.91 dB
T
i J1 £
: 15.MAR.2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum 2
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dBm 20 dem:
10 dBm 10 dém
m WMWWM A AL g et el
/
0 [ \ ofdem 4
-10 dBm 10 dBm !
SPURIOUS_LINE_ABS J m
20 dem /’f 20 dem h\
-30 dBm -30 dem
40 de R e T———
40 dBm — 40 dBm
P o
b
50 dBm=—t= e 50 dem
—
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 Mz | 703.900 MHz 100,000 kiz 703,89306 Mnz ~2.08 dém -11.08 d& 711.000 Mz | 716,000 MMz 100,000 Kiz TR .24 cBm -mﬁl
703.500 MHz 704.000 MHz 30.000 kHz 703,99925 MHz -25.33 dém -12.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00684 MHZ 35.90 dBm 12,90 dB
704.000 MHz 709.000 MHz 100.000 kHz 705.10539 MHz £.29 dém -21.71 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.79 dBm -11.79 dB
.
I 1 i
Date:r 15.MAR.2023 20:31:58 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 17 / 5SMHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS
20 dem 20 dém A
‘r\ [
10 dBm : ] 10 dBm (‘
o da {‘ \ 0 dem / \‘
-10 dam ! _10 dBm |
e i I
20 dem ’} L 20 dem l
-30 dBm / -30 dBm
’ l il A f\ / U\
! 1\
-40 dem 48 dem L Py
a M L\\ ,\J | \ o /
50 dam B e Y el ™ e wv.ﬂj sl \/\mn_\
] ! pa—
60 dBm 50 dem g
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 Mz 703,900 MHz 100,000 kHz 703.83751 MHz -27.85 dém -14.85 dB 711.000 MHz Esﬁ%lﬂz 100.000 kHz H_?ﬁ Mhz 16.10 dbm -uml
703.500 MHz 704.000 MHz 30.000 kHz 703,99555 MHz -25.18 dém -12.18 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00035 MHz 27 56 dBm 1456 db
704.000 MHz 709,000 MHz 100,000 kHz 704,34216 MHz 19.12 dBm -10.88 dB 716,100 MHz 725000 MHz 100000 kHz 21617557 MHz T l635 b
.
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
"y
P NP
0de Iwr’q. N Dﬁ;am I‘I
f
-10 dem l \ 0 dem. ‘
SPURIOUS_LINE_ABS } \ L
20 dem A ' 20 dBm \i
.30 dBm J -30 dem |'\
.._—'-"’—’
40 dem —— -40 dem ny
—__/_"‘“’/ \-W“-
-50 dem—i= — -50 dem -
o3 ~
60 dBm 40 dem —
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
690.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -26.06 dBm -13.06 dg 711.000 MHz 716,000 MHz 100,000 kHz 711.58601 MHz 5.67 dbm ~24.13 db
703.500 MHz 704.000 MHz 30.000 kHz 703,99965 MHz -27.05 dém -14.05 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00065 MHz 37.35 B ~14.35 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.62587 MHz 5.96 dBm -24.04 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -27.07 dBm -14.07 dB
.
I J1 £
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Swesp

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck paks | SPURIGHIS CHYEK /85 _ PABS
Line _§PURIOUS_|LINE_ABS PABS Line _$PURIOUS_LINE_ABS, PAES
20 dBh. 20 dém
10 dem w0ds
e Aantas's L Vern ERPHEIIN SIIPY i e e T ! AR
| obs
ML |
NE_ABS_ ]‘ k
i || 2o dem ‘\]k
— - )%{ -30 den L
[ e N R
| 40 dB
N
-50 dB \
-50 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz | || 'start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
690.000 MHz 702,900 MHz 100,000 kHz 703.89306 MHz -27.06 dBm -14.06 d& 706.000 MHz 716.000 MHz 100.000 kHz 706.81419 MHz 7.20 dBm -22.80 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.57947 MHz -25.08 dbm -16.08 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00445 MHz -30.05 dBm -17.05 dB
704.000 MHz 714,000 MHz 100.000 kHz 705.64336 MHz 6.94 dBm -23.06 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.68 dBm -14.58 dB
ik mw
L JU J ) . L JL J Lo

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec m I:%:l Spectrum o
Ref Level 30.00 dem  Offset 11.00 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 avgPwr @1 AvgPwr
Limit ¢heck paks | SPURLOUS CHMEKARS_ F'v‘~ta‘-i
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dBm’ 20 dém
10 dBm 10d8
AT o TRV (RPN i e B Y SR WA
0 dBr 11 ofe
-10 dBm ] -1p dBm
SPURIOUS_LINE_ABS_ \ \
20 d&m / -20 dBm k‘\k
-30 dBm *T,r 30 dém h—
| Ry [ ————]
. Vst dB:
40 dem — 40 <
I— ™
dBm 50dB .
™,
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] |[['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -27.76 dBm -14.78 dB 706.000 MHz 716.000 MHz 100.000 kHz 708.03297 MHz 5.86 dBm -24.14 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.98217 MHz -30.85 dBm -17.85 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.03841 MHz -31.02 dBm -13.02 de
704.000 MHz 714,000 MHz 100.000 kHz 705.76324 MHz .25 dBm -23.75 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.44 dBm -15.44 dB
i "
(. 4 < . L = ‘
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 d& Mode Auto Swesp

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.00 d8 Mode Auto Sweep

@1 AvgPwr @1 AygPur

it Gheck Mt.; | SPURIGIE CLNEKARS PABS

| 8 . 5 waks Line _$PURIOUS_| INE_ABS PASS
20 UIB:_VJE PURIOUS INE_ABS PARS 20 dBm
10 dem 10.deém

i At i ooty A AT P i o PP A o
0 dBm
-10 dBm ]‘
SPURIOUS_LINE_ABS_ It
-20 dem L "
o
-30 dBm -30 dém l"‘i\w
“‘"’"‘-ﬁ—q‘__'_
-40 dBm -40 dBm
_——-'-_".“/
50 dem
-60 dBm 60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz | ||[['Start 706.0 MHZ 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit | RangeLow | _ Rangeup | RBW | Frequency | Powerabs | aLiml

690.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -268.98 dém -15.98 dB 206.000 MAZ 716,000 MHz 100,000 kHz 706.81410 MHz £.09 dém -24.01 de

703.900 MHz 704.000 MHz 30.000 kHz 703.58966 MHz -31.19 dém -18.19 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.00604 MHz -31.43 dém -19.43 dB

704.000 MHz 714.000 MHz 100.000 kHz 706.70230 MHz 5.13 dBm -24.87 dB 716.100 MHz 725,000 MHz 100,000 kHz 716.10445 MHz -20.50 dm -16.50 dB

) i [ )

LTE Band 17 / 10MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec m I:%:l Spectrum o
Ref Level 30.00 dBm  Offset 11.00 cB Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLONE CHMEKABS F-r‘%s
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dBm’ 20 dém
10 dBm 10d8
0de Y LT P S el ok LU LS PRNLY ST PO
der i
-10 dBm ‘l -1p deém
SPURIOUS_LINE_ABS_ | \
-20 dBm 7 I 2o dem L\ﬂ
30 dBm J 30 dBm
LA T
— -40 de) B
e [,
s 50 dB
-60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£290.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -31,03 dbm -18.03 d& 706.000 MHz 716.000 MHZ 100.000 kHz 708.47253 MHz 2.85 dBm -27.15 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.97348 MHz -33.14 dBm -20.14 dg 716.000 MHz 716.100 MHz 30.000 kHz 716.04341 MHz -34.44 dBm -21.44 de
704.000 MHz 714,000 MHz 100.000 kHz 705.20380 MHz 2.99 dBm -27.01 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -31.98 dBm -18.98 dB
i "
(. 4 - . 4 ‘
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec = [ spectrum L
Ref Level 0.00 dBm  Offset 11,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgpwr
i Tmrk PAES Limit 'thrrk PAES
] [PIIR[EHIN INE_ABS PAES .10 AéH_IH JRIOUS_)LINE_ABS PABRS
_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
] e e RS meaet e ! S T —
-50 dBm
)
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 0.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.72502 MHz -54.87 dBm -41.87 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -57.10 dBm -44.10 dB
725,000 MHz 1.000 GHz 100.000 kHz 963.08740 MHz -57.10 dBm -44,10 dB 725,000 MHz 1.000 GHz 100.000 kHz 852.87660 MHz -57.52 dBm -44,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -41.75 dBm -28.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -42.91 dBm -29.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -42.35 dBm -29.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -42.20 dBm -20.20 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.72007 GHz -42.50 dBm -29.50 db 7.000 GHz 9,000 GHz 1.000 MHz 8.92027 GHz -42,39 dBm -29.39 dB&
— _— — —_—
L L J € ) wa L J J L)
Highest Channel / QPSK
Spectrum | |u§
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm T
N I I,
——
-50 dBm =~
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 625.57988 MHz -58.10 dBm -45.10 dB
725.000 MHz 1.000 GHz 100.000 kHz 938.47900 MHz -57.60 dém -44.60 db
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -42.48 dém -29.48 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.22 dBm -29.22 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.70707 GHz -42.38 dBm -29.38 db
7
L ) q D wa
D=t 15 MAR 2027 D=2 =R”R5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 17 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
= [ spectrum L
Ref Level 0.00 dBm  Offset 11,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit 'thrrk
10 AEH‘H URIOUS_LINE_ABS PAES .10 AéH_IH SPURIOUS _LINE_ABS
T | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
'I' e ISV G T ottt e™
-50 dBm
-
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 0.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.52501 MHz -55.78 dBm -42.78 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -56.53 dBm -43.53 dB
725,000 MHz 1.000 GHz 100.000 kHz 926.47267 MHz -57.59 dBm -44,50 dB 725,000 MHz 1.000 GHz 100.000 kHz 900.62865 MHz -57.52 dBm -44,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -41.84 dBm -28.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -41.75 dBm -28.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -42.32 dBm -29.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -42.19 dBm -20.19 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.69358 GHz 5 dBm -29.45 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.71557 GHz S dBm -29.35 dB
hid bl
L VA J - L JL 4 '
Date Date: 15.MAR.2023 20
Highest Channel / QPSK
Spectrum | |u§
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
I A — s, e —
P S A
-50 dBm :
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -56.91 dBm -43.81 dB
725.000 MHz 1.000 GHz 100.000 kHz 952.27254 MHz -57.53 dém -44.53 db
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -41.68 dém -268.68 db
3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -42.23 dBm -29.23 dB
7.000 GHz 9,000 GHz 1,000 MHz 8.94076 GHz -42.35 dBm -29.35 db
7
[ J e
Dates 15 MAR 2023  20:50-3¢
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0052
40 Normal Voltage 0.0044
30 Normal Voltage 0.0090
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0093
0 Normal Voltage 0.0265
-10 Normal Voltage 0.0127 PASS
-20 Normal Voltage 0.0103
-30 Normal Voltage 0.0189
20 Maximum Voltage 0.0080
20 Normal Voltage 0.0000
20 Battery End Point 0.0192
Note:

1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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somancae. FCC RADIO TEST REPORT Report No. : FG2D0206-01B
LTE Band 25
Peak-to-Average Ratio
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit; 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.28 5.94 6.06 6.75 PASS
TEL: 886-3-327-0868 Page Number 1 A12-1 of 33

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 dBm  Offset 1160 db Ref Level 30.00 dBm  Offset 1160 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
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0.01 - 0.01 - -
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iE iE y
\ 3
\ i

1E-04- . - 1E-04- ‘l -

1E- iE ‘

lcF 1.88 Ghz Mean Pwr + 20.00 dB lcF 1.88 Ghz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000

Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace i [ 2132 dém 27,36 dém 6.06 da 2.43 da 4.32 dB 5.26 db 5.8 db Trace i [ 20.36 dém 26,85 dém 6.5 di 2.93 da 4.87 di 5.54 di 6.32 da

L it ] ) L it ] SR e

LTE Band 25/ 20MHz / 64QAM

LTE Band 25/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2

Ref Level 30.00 dém  Offset 11,60 b

Spectrum & 2

Ref Level 30.00 dém  Offset 11,60 b

o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
e —
. .
Pesis Pess
a a e
B B Bt
B S
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0.01 e - 0.01 e
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iE Y iE x
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1E-04- 1 T 1E-04- > T
i \ by
i i
" W\ " |
lcF 1.88 Ghz Mean Pwr + 20.00 dB lcF 1.88 Ghz Mean Pwr + 20,00 dB.
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 1666 dém 2548 dbm 6.62 da 3.13d8 5.01 dB 6.06 dB 6.46 db Trace i [ 17.13 dém 26,06 dém 8.94 di 3.13d8 5.33 da 6.75 da 7.68 da
L it ] (] L it ] [

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 131 1.34 3.08 3.15 5.28 505 | 1043 | 9.75 | 15.29 | 14.75 | 19.10 | 19.54

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.27 1.30 3.09 3.19 5.28 5.08 | 10.01 | 9.79 | 1442 | 14.30 | 19.06 | 18.98

Page Number : Al12-3 of 33
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ssamonias. FCC RADIO TEST REPORT Report No. : FG2D0206-01B

LTE Band 25

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1100 db = RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 0B w RBW 30 khz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE BWT  £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.24 dBm Mi[1] 15.57 dBm
2 1.87969790 GHz - 1.88012310 GHz
o ngp 26.00 dB ¥ nde 26.00 dB
_ e ”"”\.ew"‘-vm\ 1.314700000 MHz 104 Sy PR AR TRy 1.339900000 MHz
Q factar 1420.8 Qfactor | 1403.2
o - 0 de: .
T/
10 d -10 di g
/ !
20 - -20 —— =
Y Vi A 04
-40 dBm
50 -s0
60 d 60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 16796973 GHz 16.24 dbm ndB down 13147 WHz ML 1 1.8801231 GHz 15.57 dem ndB down 1.3399 Mz
TL 1 1B793455 GHz -9.86 dBm ndg 26,00 dB T 1 1.8793203 GHz -10,33 dBm ndg 26.00 dB
T2 i LBE0GE01 GHz q factor 12268 T2 i 1.8806601 GHz -10.34 dém q factor 1203.2

L JU J L JU J

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

= cmis (#]
Ref Level 30.00 cbm  Offset 11,060 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 6 & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.65 dBm Mi[1] 15.62 dem
. 1.88037760 GHz, - 1.8B021580 GHz,
26.00 dB ¥ nds / 26.00 dB
0d o M 3.080900000 MHz 104 s [t e i N 3.146900000 MHz
] Q factor \ 610.9 T, Q factor 597.5
o A 0 da: F
)
; TY
10 df 10 di 'L
/ 4
-20 #+ -20 dm—{— L ——
n A
- a0 d
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.8B8 GHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 1.BB03776 GHz 17.65 dom nd@ down 3.0609 MHz [ 18802158 GHz 15.62 dem nd@ down 3.1468 Mz
T 1 18784476 GHz -8.47 dBm nd8 26,00 d8 1 1 1,8784535 GHz -10,29 dem nd8 26,00 d8
T2 1 1.8615285 GHz -6.33 dbm q factor 610.3 T2 1 1.86816004 GHz -10.42 dam q factor 597.5

l )|

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,060 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 6 & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.85 dBm mi1] 13.78 dBm
1.88162800 GHz, 1.88153800 GHz,
2 2
2 26.00 dB =@ nds M1 26.00 dB
e AL A o 5.275000000 MH, ” Y e e W R, 5.045000000 MH,
10 ¢ e A VW e 10 o = =4 oL N -
Q factor 356.7 Q factor \ 373.0
o L 0ds !
Tif /
10 df - 10 d Y
/ ),
/
20 E .
04 N, T i BT
30 d =
YAV S
40 dBmv
50 -50
60 df 60 df
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 1681628 GHz 14.85 dom nd@ down 5.275 MHz [ 1 1.881538 GHz 13.78 dem nd@ down 5.045 MHz
T 1 1877373 GHz -11.05 dam nds 26,00 d8 T 1 1877473 GHZ -12,08 darm nds 26,00 d8
T2 1 1.BB2647 GHz -11.22 dém q factor 356.7 T2 1 1.882517 GHz -12.15 dBm q factor 373.0

L )| e

TEL: 886-3-327-0868 Page Number 1 Al2-4 of 33
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1100 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.00 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
mi1] 15.57 dBm Mi[1] 16.32 dBm
1.8801800 GHz
2 2 M
2 . v ndB ) 26.00 dB =@ N ndB
0d ainsstuingl AR AY BiesdV-T Aaga AN 10.430000000 MHZ| 0 AT a1 »J’\—V\ 9.750000000 MHz|
Q factor 180.9 / Q factor 3\ 193.2
] C 0 da L
+ \ i {
10 d g -10 di
/ ",
-20 -20 s - -
/ I — e
3048 — = R -30 df =
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 1.88018 GHz 15.57 dbm ndB down 10,43 MHz ML 1.883377 GHz 16.32 dem ndB down 9,75 MHz
TL 1 1875085 GHz -10.34 dBm ndg 26,00 dB T 1 1.875205 GHz 32 dBm ndg 26,00 dB
T2 i 1885514 GHz -10.55 dém q factor 180.3 T2 i 1.804855 GHz 45 dem q factor 193.2
L JU J - L JU -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

[@

m

[@

Ref Level 30.00 cbm  Offset 11,060 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.76 dBm Mi[1] 13.63 dBm
. ) 1.8745750 GHz - 1.8734670 GHz
nds 26.00 dB nds 26.00 dB
_ - - H.B{U\lj"\j—y\f o, 15.285000000 MHz| 104 22 AT 14.745000000 MHz|
i Q factor \ 122.6 / Q factor 127.1
!
o L 0ds
o / \
10 d -10 df - L
/ /
20 ; -20 —f T
A8 ~ P T
and g P i AT o .
:??,f“‘-\yu» A e 3@ M
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML T LB74575 GHz 14.76 dom nd@ down 15.285 MHz [ 1.873467 GHz 13.63 dem nd@ down 14,745 MHz
T 1 1,872298 GHz -11,34 dBm nd8 26,00 d8 1 1 1872777 GHz -12,33 dem nd8 26,00 d&
T2 1 1.BA7582 GHz -11.16 dbm q factor 122.6 T2 1 18687522 GHz -12.57 dém q factor 127.1
L Il ) L o

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

trum - um -
Ref Level 30.00 cbm  Offset 11,060 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  165ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.32 dBm mi1] 12.68 dBm
. 1.8740060 GHz - 1.8712690 GHz
nds 26.00 dB 26.00 dB
A~ Do ] ety e 19.101000000 MHz| o c o 19.540000000 MHz|
1o i aretsr 90.1 w© ¥ 95.9
o k 0 d8:
d L 5 i 4
10 ¥ T -10 7
/ \ /
20 e . -20
1 / hn vt o
" fum J rm, " il Pt
30 dom— o T —
N
40 dBmv
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result |
ML T L.B74006 GHz 14.32 dbm nd@ down 18101 MHz [ 1 1.871288 GHz 12.68 dem nd@ down 19,54 MHz
T 1 187049 GHz -11.91 darm nds 26,00 d8 T 1 1.87017 GHz -13.03 dam nds 26,00 d8
T2 1 1.88959 GHz -11.42 dBm q factor 98.1 T2 1 1.88971 GHz -13.33 dBm q factor 95.8
L Il J L J -

FAX:

886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

m - m -
Ref Level 30.00 GBm  Offset 1100 db = RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.48 dBm Mi[1] 14.63 dBm
2 1.88023220 GHz - - 1.87985010 GHz
26.00 dB - ndB 26.00 dB
pent, o, o Lo 1.269900000 MHZ| - e T AT 2.002000000 MHz
¢ - \nf i
109 ™ 1480.6 . Q factor 3\ 607.8
\
o 0 de: T
7
10 d - -10 di /
/ \ /
-20 T -20 ————— —
. S = F—
— b
30 df = A a0d
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 18602322 GHz 14,48 dbm ndB down 12659 MHz ML 1 1.8798501 GHz 14.63 dBm ndB down 3.0029 WHz
TL 1 1B793734 GHz -11,53 dém ndg 26,00 dB T 1 1.8764476 GHz 11,51 dBm ndg 26.00 dB
T2 i 1BE06434 GHz -11.63 dém q factor 1480.6 T2 i 1.8815405 GHz -11.29 dém q factor 607.8
L JU J L JU J -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 cbm  Offset 11,060 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.25 dBm mi1] 13.58 dBm
. 1.87791200 GHz, - 1.8780420 GHz
nds 26.00 dB 3 nds 26.00 dB
200, By 5.275000000 MHZ| Py =, Fanan L N ~ 10.010000000 MHz
o, s A d ANt
1od 7 & tackar ! Al 356.0) 0 7 Q factor “‘ 187.6
o "l 0 d8: 4
7 / |
/ / \
10 d 1/ ; 104
¥ 'r\
- 20
EL: - .
-40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T LB77912 GHz 12.25 dém nd@ down 5.275 MHz [ 1 1.878042 GHz 13.58 dem nd@ down 10.01 MHz
T 1 LET7373 GHz -13.82 dem nd8 26,00 d8 T 1 1,874825 GHz -12,44 dBim nd8 26,00 d8
T2 1 1602647 GHz -13.66 dm q factor 356.0 T2 1 1.864835 GHz -13.24 dam q factor 187.6
L Il ) L ) o

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum - um -
Ref Level 30.00 cbm  Offset 11,060 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  165ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 13.06 dBrm Mi[1] 11.43 dem
. 1.8857540 GHz - 1.8751650 GHz
nds 26.00 dB " nds 26.00 dB
. o lon no By Wa 14.416000000 MHz ,{ X Bw 19.061000000 MHz
109 f B ™ 130.8 . r e VARl ATy P "”\ 98.4]
] - 0 da
10 df I \',' -10d - !
¥ ¥ y 12
. | . / {
20 - —— N w0 I |
= \ AT e
<50 Bt T -30.d s e L
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1885754 GHz 13.06 dém nd@ down 14416 MHz [ 1 1.875165 GHz 11.43 dem nd@ down 19.061 MHz
T 1 1,872927 GHz -13.32 dam nds 26,00 d8 T 1 1.87029 GHz -14,52 dam nds 26,00 d8
T2 1 1.B87343 GHz -13.09 dBm q factor 130.8 T2 1 1.889351 GHz -16.23 dBm q factor 98.4
L Il J L -

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

LTE Band 25

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m - m -
Ref Level 30.00 GBm  Offset 1100 db = RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 12.38 dBm mi1] 13.30 dBm
2 30 GHz - ] 1.88050350 GHz
nam 26.00 dB Widn 26.00 dB
By 1.300700000 MHZ| P R e L . 2.194800000 MHz
10 7 s Uu&t\ﬁ“"w\ 1445.6 9 - "\ 500.6
o - 0 de: \‘
10 df = = 10 db A -
/ N\ / N,
-20 -20 8
" ) T I~
, | A P R A
|20 8o w—— a0
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 18603133 GHz 12.38 dBm ndB down 1.3007 Wz ML 1.8805035 GHz 13.30 dBm ndB down 3.1548 WHz
TL 1 15793399 GHz -13.62 dém ndg 26.00 dB T 1 1.8764236 GHz -12,73 dém ndg 26.00 dB
T2 i 1BE06406 GHz -13.82 dém q factor 1245.6 T2 i 1.8016184 GHz -12,57 dém q factor 580.6
L JU J L JU J -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

= cmis (#]
Ref Level 30.00 cbm  Offset 11,060 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 12.04 dBm Mi[1] 12.59 dBm
. 1.87935100 GHz, - 1.8782820 GHz
" nds 26.00 dB 26.00 dB
104 X Bwe . 5.075000000 MHZ| 10 d ~ - 9.790000000 MHZ|
,'/ REATa A "AA Y VAN a70.9 7 v 7 -\ 1919
o '\ 0ds 4
/ \ 1
P Y {
20 -20 ; )
/ L / N
) - \ N PN B o
-0 4lBre= =] 3001
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T LB79351 GHz 12.04 dom nd@ down 5,075 MHz [ 1 1.878282 GHz 12.59 dem nd@ down 9,78 Wiz
T 1 LETT473 GHz -13,97 dem nd8 26,00 d8 T 1 1875045 GHZ -13,79 dem nd8 26,00 d8
T2 1 1.BE2647 GHz -14.17 dbm q factor 370.3 T2 1 1.864835 GHz -13.38 dam q factor 1919
L Il ) L o

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

trum - um -
Ref Level 30.00 cbm  Offset 11,060 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 11.07 dBm mi1] 10.55 dBm
. 1.8757440 GHz - 1.8829570 GHz
o nds 26.00 dB ynde 26.00 dB
104 Bwe N 14.296000000 MHz 10 d Y.BVF 18.981000000 MHz
e W tactbr/ Vi 131.9 S A Cenp FRTIER | P Y 99.9
o ‘I\ 0 d8: l
10 df 10 di L
¥ y
20 -20
\ 7 |
oo/ Sy A / Wiy e
- v = if 7=
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T LB75744 GHz 11.07 dém nd@ down 14.296 MHz [ 1 1.882957 GHz 10.55 dem nd@ down 18,981 MHz
T 1 1,872927 GHz -16.03 darm nds 26,00 d8 T 1 187041 GHz -15.63 darm nds 26,00 d8
T2 1 1.B87223 GHz -15.08 dBm q factor 131.2 T2 1 1.889391 GHz -15.41 dBm q factor 99.2
L Il J L -

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0206-01B

Occupied Bandwidth

LTE Band 25 : 99%0OBW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.09 2.72 2.72 451 451 9.07 9.01 | 1343 | 13.40 | 17.86 | 17.98

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.76 2.73 4.49 4.49 9.07 8.99 | 13.37 | 13.49 | 17.90 | 17.90

Page Number : A12-8 of 33
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ssamonias. FCC RADIO TEST REPORT Report No. : FG2D0206-01B

LTE Band 25

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 cbm  Offset 11,060 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 06 & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.40 dBrm mi1] 15.22 dem
. 1.87984060 GHz, - 1.88009230 GHz,
v 1.096503497 MHz X oc 1.080909091 MHz
~ WAL Ay S e
0d 104 ATV Fae
o 7 A 0 das
N\ . \\
i £ di
10 y - -10 -
e ™ N\
-20
Y, AV Sy - e N N
- < <30 dem—
-40 dBm:
50 -50
60 df 60 df
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.8B8 GHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 16798406 GHz 16.40 dbm [ 1 1.8800923 GHz 15.22 dem
T 1 1.B7945175 GHz 9.48 dam oce Bw 1.095503497 MHz T 1 1.B7945175 GHz 7.60 darm oce Bw 1.090909091 MHz
T2 1 1.BBOS4825 GHz 7.66 dBm T2 1 1.BBOE4266 GHz 9.47 dBm
L JU J - L JU J -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,060 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 6 & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.99 dBm Mi[1] 15.53 dBm
. i 1.8B0B0320 GHz, - . 52650 GHZ,
- occ By . 2.721278721 MHZ] c B 2.715284715 MHZ]
Timfr i dl D T S N - Thp e
10 df ¥ T 10 of
/ | !
o + 0 d8:
7 \ / \
. \ . / \
v / \ e / \
20 - - -
\
AN
~d . A,
-40 dBm:
-50 -50
60 df 60 df
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.8B8 GHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1.BB0B03Z GHz 16.99 dém [ 1 18795265 GHz 15.53 dem
T 1 1.B7864535 GHz 9.91 dam oce Bw 2.721278721 MHz T 1 1.87863936 GHz 9.94 dBim oce Bw 2715284715 MHz
T2 1 1.BB136663 GHz 10.95 dBm T2 1 1.BB135465 GHz 9.67 dBm

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

trum 532 5 v 532
Ref Level Offset 11.80 dB& RBW 100 kHz Ref Level 00 dBm  Offset 11.80 dB & RBW 100 kHz
le Att SWT 18 ps @ VBW 300 kHz  Mode Auto FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.95 dBm mi1] 14.52 dBm
. 1.8B021000 GHz, - : 1.8B019000 GHz,
oce Bw +.505494505 MHz O T oce Bw +.505494505 MHz
T L AW ) o AL . e
10 ¢ v ] 10 o = e
) T |
/ | |
o + T 0 da:
\
10 -
E “ \,
e S P
%% W
-40 dBm:
-50 -50
60 df 60 df
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 188021 GHz 14.95 dom [ 1 1.88018 GHz 14.52 dem
T 1 1E777423 GHz 5.88 dam oce Bw 4,505494505 MHZ T 1 1.8777423 GHz 9.75 dBim oce Bw 4,505494505 MHZ
T2 1 1.BB22478 GHz 8.68 dBm T2 1 1.BB22478 GHz 7.96 dBm
L ]l J -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG2D0206-01B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1100 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.00 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.08 dBm Mi[1] 16.51 dBm
=0 4 oce ) 070929071 ki = % ocen ) 010959011 ki
1= yec B e 5 929 MHz - Jec B 5 989 MHz
LT e e VL R N T e T4 AN e A A et
o 3 ; . \\ o k - . \
{ /
o - 0 de:
/ 7
10 d |¥ -10 di
4 /
20 - - .
~ \ -
o, Ty . VauPn
S0 \ S\ — y
40 dBm -40 dBm
-s0 -s0
60 d 60 di
CF 1.8B GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 1878641 GHz 15.98 dbm ML 1 1.876262 GHz 16.51 dem
TL 1 1 B754645 GHz 9.47 dom Occ Bw 9.070929071 MHz T 1 1,6754845 GHz 3,29 dbm Occ Bw 9.010989011 MHz
T2 i 1.BB45355 GHz 11.14 dém T2 i 1.8844955 GHz 10.04 dém
L JU ] L JU ] -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 11,060 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.42 dBm mi1] 13.78 dBm
. . 1.8820680 GHz - 1.878B010 GHz
occ Bw 13.426573427 MHz occ Bw 13.396603397 MHz
LT T e N A 1 \ Ti/ s Sy i h
0d ; s e/ A, 104 # o T
\
o 0 d8:
/ J‘ \
/ |
10 df =10 di
N
20 - -20 A
/ A . —
a0d / o WA e
b s v T ey T A 3
40 dBmv -40 dBm:
-50 -50
60 df 60 df
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T L.BE2068 GHz 15.42 dom [ 1.878801 GHz 13.78 dem
T 1 1,8732268 GHz 8,97 dem 0cc Bw 13.426573427 MHZ T 1 1,8732567 GHz 9.00 dBm 0cc Bw 13.396603397 MHz
T2 1 1.BB6A5II GHz 9.52 dbm T2 1 1.86866533 Gz 7.55 dém

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

m - im -
Ref Level 30.00 cbm  Offset 11,060 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.88 dBm mi1] 13.45 dBm
. 1.8855140 GHz - 1.8747650 GHz
(l.w.l'l;# 17.862137862 MHz oce By 17.982017982 MHz
REN PR N P e AN Y T T1, |22
10 df = 10 df A e v
| [ |
{ { A
o 0 d8: T
f J |
10 d 10 £
/ \
20 -20 .
7 \
o el B
-an ¢ = . = 30 o
20 R ~ 5 D AN PP
40 dBmv -40 dBm:
-50 -50
60 df 60 df
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T L.BBSE14 GHz 13.88 dém [ 1 1.874765 GHz 13.45 dem
T 1 1871049 GHz 8.95 dam oce Bw 17.862137862 MHZ T 1 1871009 GHZ .10 dBm oce Bw 17.982017982 MHz
T2 1 1.B889111 GHz 9.32 dBm T2 1 1.888991 GHz 8.79 dBm
L JU ] L JU ] e
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